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1. Tén miu : TAM CACH NHIET KHS.HF.W20
Name of sample
2. M6 ta mau : MAu thit nghiém do khach hang liy mau, t&n miu va thong tin mau do khach hang
Description cung cAp. / Testing sample was sampled by customer, sample name and sample
information were supplied by customer
05 tAm/ sheets — (600 x 600 x 20) mm
3. b luong mau : 01
Quantity
4. Ngay nhan médu : 15/05/2020
Date of receiving
5. Noi giri mdu : CONG TY CO PHAN KH SHIELD X
Customer Thira DAt s6 500, To ban do sb 28, khu 1, P. Hoa Phi, TP. Thi Dau Mit,

tinh Binh Dwong
6. Thoi gian thi nghiém : 16/05/2020 —27/05/2020
Testing duration
7. Didu kién thir nghiém bt lra/ Test conditions of reaction of fire tests

e Dudng do chiéu cao ngon ltra/ Flame — hight measuring device: (20 £ 0,1) mm
o Ap sudt khi/ Pressure of gas : (10 - 50) kPa
o Tbc dd gid/ Velocity of airflow : (0,7 £0,1) m/s
o Nhiét d3, d6 4m moéi truong thir nghiém : (23 +5) °C; RH = (50 £20) %
Ambient temperature, humidity
8. Két qua thtr nghidm  : Xem trang/ See page 02/03 — 03/03
Test result

PHU TRACH PTN XAY DUNG TL. GIAM POC
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Trin Huynh Chwong

. Cic két qua thir nghi¢m ghi trong phIEU uay chi ¢ gia trj d6i \ul miu do khich h'lnl, gui dén. / Test results are valid for the namely submitted sample(s) only.
2. Khéng duge trich sao mgt phin phiéu két qui thir nghiém nay néu khéng c6 sy dong ¥ bing vin ban ciia Trung tim K§ thugt 3.
This Test Report shall not be reprodiced, except in full, without the written permission hy Quatest 3.
3. N/A: khong dp dung. / Not applicable.
4, Tén mau, tén khach hing duge ghi theo yéu cdu ciia noi giri mau, / Name of sample(s) and customer are written as customer’'s request,
5. D3 khéng dam bao do mé rgng wére lugng dirge tinh véi k = 2, mie tin ciy 95 %. Khach hing 6 thé lién hé theo dja chi dudi dé biét thém théng tin.
Estimated expanded uncertainty of measurement with k = 2, at 95 % confidence level. Please contact Quatesi 3 al the below address for further information

Head Office: 49 Pasteur, Dist, 1, HCMC, Vietnam Tel: (84-28) 38294274 Fax: (84-28) 3829 3012 Website: ww«;'.t]unlcsl}.cunu‘n
Testing: No. 7. road No. 1. Bien Hoa | 1Z. Dong Nai. Vietnam Tel: (84-251) 383 6212 Fax: (84-251) 383 6208 E-mail: tn-cskh/a@auatest3 com vn
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7. Két qua thi nghiém/ Test result:
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Tén chi tiéu Phuong ph g@’ AT e igud thir nghiém
Characteristic Test methogs Ui g 5 Je"jf result
8.1. D6 co gidn am, % | ASTM C 1185 308
Moisture movement (2016)
8.2, Cuong dd udn/ Flexural strength, MPa | ASTM C 1185-08
e Phuong/ Direction 1 (2016) 2.7
e Phuong/ Direction 2 2
o  Trung binh/ Average 2,6
8.3. Thtr chdy - Tinh bét lira ctia san phdm khi tiép
xtc trye tiép véi ngon lira ISO 11925-2 : 2010 Xem Bang/ See
Reaction of fire tests - Ignitability of products Table 1
subjected to direct impingement of flame
8.4. Ham lugng formaldehyde, mg/100g | JIS A 1460 : 2015 1.23
Formaldehyde content (LOD: 0,15 mg/L)
Bang/ Table 1
Vi trif thoi Phuong | Mau thtr | Xayra | Lira lan téi vi trf cach Tan lra lam Hinh thai
gian tiep xiic | cit mAu |Specimens| sw bt | diém tiép xtc 150mm, &|  chay gidy loc mau
Exposure 10{“” ff’“/ Direction lra | thoi diém/ The flame tip | Flaming droplets | Physical
flame application | o 0y 11ing Ignition| reaches 150 mm above which cause | behaviors of
e occurs | the flame application |ignition of the filter| the test
point, at the time paper specimen
Tiép xtc mit, 30 1 M M (M
gidy/ Surface N/A 5 M ) W Xem hinh/ See
exposire, Sigure 1
30 seconds 3 & = -

@ ¢/ Yes

Ghi chl/ Notes: LOD: Giéi han phat hi€n/ Limit of detection
K&t qua chi thé hién tmg xir cia mau thir trong diéu kién ctia thir nghiém; Day khong phai 1a tidu chi duy
nhét dé danh gi4 kha ning phong ngira hoa hoan ctia san pham khi st dung/ The test results relate to the
behaviors of the test specimens of a product under the particular conditions of the test; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in use.
() Khong/ No.
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Truwée khi thi/ re testing Sau khi thit/ After testing

Hinh/ Figure 1 A
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